








P
 













W 
! 

0- r 
W w 
m 

D 





F 

m 
Y 
m .. 
N 

(9 
ol 
m 

D 

n D 
G) 
m 

m P 



a 



P- m 

64 a a 

a 

3 
d .. m 
4 

1 ) 
DgPAUTNIEhT OF WVtRONMWWAL PFtOIE€TION DISCKARCE MONlTQRlNC REPORT- PART A 

) 



m 
W 

8 a a 

a 
s 
8 

W 
m 
m 
4 
ID 
N 
LD 

4 m 
m 

3 
4 .. 
m 
3 

LD 
W m 
N . 
r( 
W . 
m 
m 

6 



I I I 
m 
m 

w 

U 
3 

a 
E 
E 
W 
a 

m 
m 
m 
3 
Lo 
N 
Lo 
m 
m 
3 

rl * 
m 
3 

.. 

DEF'ARTMENT OF ENYlRONhlEMAL PROZCIION DISUURGE MONIMRMC RRFORT - PART A 

7 m 

m 
. 
p1 



+
--. 

-, 

r
' 

Eil 
3
W
d
 





7
 

.-. 









. 



W 
w . w 
m 
, N 
m 
m 
01 

c 
F? 
m 
N 

w m 
N 

m w 
m 

z 

D 

m 
Ln 



m W 
W 

D 

W 
m 



[...]
THIS REPORT SHALL NOT BE REPRODUCED, EXCEPT IN FULL, WITHOUT 
THE WRITTEN APPROVAL OF THE LABORATORY. 



Advanced Environmental Laboratories, Inc. 
Analytical Report 

Client: Utilities, inc. Report No.: TO58779 

DatelTime Received: 8/31/05 14:30 Project Name: Oualterly 

Lab Code: T058779-01 DaleiTim Sampled C813112005 0910  

Client Sample I D  Outfall 

Site: Mid County Surface Watei 

Matrix: Water 

DilUtion ~. 
1 

1 

1 

1 

1 

1 

1 

1 

Adjusted 
~- MOL 

0.026 

2.0 

1.0 

0.027 

0.034 

0.052 

0.048 
0.043 

2.0 

Miscellaneous Analyies 

- Adpled FQL 
0 10  

2 0  
1 0  

0 11 

0 14 

0 21 
0 19 
0 17 
20 

ResY_Itc 
0.026 

2.0 
0 

4.1 
0.034 
i.1 
1.3 
1.4 
2.0 

Sample Type: 

Sampling Method: G 
Shipping Method AEL Pick-up 

Sampled By: Shannon Beaman 

PaRmeU, 
auaiiner(s) Method conmn(~ 

U E350.1 

U E405.1 

SMlOZDOH 

SM45WN03-F 

U SM4500N03-F 

EX51 
E351.2 

E365.4 

U E160.2 

Lab 

T 

T 

. 

T 

T 

r 
T 
T 

T 



P 
Advanced Environmental Laboratories, Inc. 

Analytical Report 

Report No.: 1058779 Client: UtPilies. Inc. 
Project Name: Quarteriy Daterime Received: 8/31/05 1430 

Lab Code: TO5877942 

Client Sample ID: Downstream -Mid Deplh 

Site: Md County Surface Water 

Matrix: Water 

Analytes: 
Ammonia ( a i  N) 

BOD ( M Y )  
Chlorophyll A 

Nltrab (u N) 

HHrW 1- N) 

Ortho-phaphrU (as P) 

Total Kjeldahl N8lrog.n (u N) 
Total PhOsPhorYI (as P) 

Total SY*p.nd.d Sdld. (Tssl 

Dilution 

1 

1 

1 

1 

7 

1 

1 

1 

Adjusted 
MDL 
0 026 
20 

10 
0.021 

o a30 

0 052 
0 0.48 

0 043 
20 

Miscellaneous Analytes 

Adjusted WL 

0 10 
2 0  
1 0  
0 11 

0 14 
0 21 
0 19 
0 17 
20 

~ 
R e w k  

0.026 

21) 
2.1 

0.68 
0.034 
0.35 

0.67 
0.27 
2.0 

Dalenime Sampled 0813112005 09 27 

Sample Type 

Sampling Method: G 

Shipping Methad: AEL Pick-up 

Sampled By: Shannon Beaman 

Pna".. 
Qualifier(s) h l h o d  tommenk Lab 

u E350 t T 

u E405 I T 

5Mt0200H T 

SMIXONOJ-F T 

u SM4SWNOS-F T 
€365 1 T 

E351 2 T 

E365 4 T 

u E1602 T 



f4 
Advanced Environmental Laboratories, Inc. 

Analytical Report 

Client: Utiltties. fnc. Report No.: TO58779 

Datemime Received: 8/31/05 14:30 Project Name: Quarteriy 

Lab Code: T058779-03 DalerTima Sampled 0813112005 10 05 

Client Sample I D  Upstream - Mid Depth 

Site: Mid County Surface Water 

Matrix: Water 

adjusted 
Dilution -AWL- 

1 0.026 

1 2.0 

1 10  

1 Q.027 

1 0.034 
1 0.052 

1 0.048 
1 0.013 
1 2.0 

Miscellaneous Analytes 

Ewe =+ 
0 10 
2 0  
1 0  
0 11 
0 14 
0 21 
0 19 
0 17 
20 

- Res"& 

0.026 

2.0 
1 .o 
021 

0.034 

0.07 
0.13 
2.0 

0.34 

Sample Type: 

Sampled By: Shannon Beaman 
Sampling Melhod G 

Shipping Method: AEL Pick-up 

PIRm.1.r 
Qualifer(s) Method corn"*. .~ 
U €350 1 

u E405 1 

u SMlOZWH 
SM4500NOSF 

U SM45WN03-F 

E365 1 

E351 2 

E365 4 

U E1602 

Lab 

T 

T 

T 

T 

T 

T 

T 

T 

T 



Advanced Environmental Laboratories, Inc. 
Analytical Report 

Report No.: TO58779 Client iilililies. Inc. 

Project Name: Quarterly 
Datemime Received: 8/31/05 14:30 

Sample Cross Reference information 

Site: Mid County SUmcc Water Lab Code: TO5877901 

Client Sample Number: Oulfall Matrix: Water 

Test Oescnp~on 

Ammema (as N) E W . 1  NCUE WW3lXKnNI 09112Rw5 1522 Ax 
BOD l5day) EJ05.1 NONE -090101bm 0910112005 1200 VI 
Chbmphyll A SMlOZOOH NONE PB%DCH 09113l2005 
Nitrate (as N) SM45WN03-F NONE .X"SnO3. l  0910112005 15.17 U K  
Nilrlte (a% N) SM45OOND3-F NONE * W W h o l t  091Ol12005 1517 AJK 

Tofa1 KJeldahl NII- (as N) E351.2 NONE m4a- 0911312OM 1952 U K  P W 9 l M S l p M  0911W~05 
Tobi Phc+"s (a. P) E365.4 NONE * a o P l 4 W  0911412w5 1713 U K  W ? W 5 W n  0911MWS 
Total suspended soads ma E1W.Z NONE W1061M05 l1:OO D M  

If the A n a w l  BPldl ID and Rep Batch iDb null. the aWWS WB?i mt Wormed by /\EL. B M  the o?giiai rem I" the sub"ct@ Isboratw MN be provided 

Lab Code: TO5877902 Site: Mid County Surface Water 
Client Sample Number: Downstream. Mid Depth Matrix: Water 

Test DesoipUM 

Ammo"& (as NI  E350.1 NONE -12Ohb34 0911212005 15.22 rUK 

AMipiS prep 
Anamis Method Prep Method M a V r a l  Batch ID Dalenime AMhpt . piep ~ a t c h  ID Oaten- 

~~~ 
~~ ~ . . .. -~ .~ .~_ ~ ~ ~ 

Ortho-phosphate (as P) E365.1 NONE m = %  o~mm005 0929 UK 

mntelning ms ihlmnati. 

Analysis prep 
A n a b i i  M e w  hep Melhod AnaWml Bat& ID Dalfl- Anal91 Prep Balch ID Dafflme 

~ ~~ 
~~ ~~ ~~~ ~~ 

BOD (5dayl E405.1 NONE w w O 1 o w  09101lM05 1200 VI 
ChDmphyll A SM102WH NONE WC"~ICH ow312005 10:15 BIB PBOWTO~CH 09101mm o w 5  

r' NLral~ (as N) SM450ON03.F NONE M o 9 0 1 0 M 1  0910112005 15-11 U K  
Nbile (as N) SM4WN03.F NONE wJC%tmn02-1 OW112005 1517 U K  
Orth~phmphele (a* P) E3651 NONE WdOomMq 091CWX.X W:29 U K  
Totel Kjeldaht NlIrDpen (as N) E351.2 NMIE weWl30SILnJ 0911312005 1052 U K  pm91W51pun 09(1012w5 
Total Phosphms (8s P) E365.4 NONE ~ 1 4 0 0 5 0 1  EJ1412005 1713 AJK pL1OSiQO5lpM 0911012005 
Total Suspended Sol& (TSS) ElW.2 NONE 4 - s  091OW2W5 11:W OTN 

I1 the Anawrcat BaW ID and Prep Batch IDB null. the anaiy%h was nd perfofarmed by AEL. and the onginal repon from the I~bCDnliaCted labota1ay Mil be p o v o e d  8 
conlainhg thh infarmation. 

Lab Code: TO5877903 Site: Mid County Surface Water 

Client Sampie Number: Upstream. Mid DepIh Matrix: Water 

rest neScraptlon 
A"alvSS Prep 

Analysis MeViOd Prep MBIhod Anaivllcal Balch IO OaWTlme Analyst Prep Batch 10 OalelTims 
~~~ - - __ ~~~ . . ~  ~. .~~ - ~ . ~ .  . ~ . ~ ~  ~ ~~ .~- ~ ~. 

Ammonia (as N) E350.1 NONE -09120hn34 0911212005 1522 AJK 
BOD (5dBy) E405.1 NONE 4 W 1 0 5 0 4  0910112005 12:OO VI 
Chlampnfll A SMlOZWH NONE 'NClVJiiOSCH 0911312005 1015 BIB *OP(I1CSCH 09/0!12005 05:25 
Nitrate (a6 N) SM4500N03-F NONE *ClCW1Cb51 09!01:2005 1517 MK 
Nitrile (arN) SMIMCNO3-F UONE * ~ t a w m a 3 - t  09,0112a05 1 5 1 7  AM 
Ortho-phorpha1e fa6 P) E365.1 NONE .="* 09~0u2005 o w 9  AJK 
Total Kjeldahl Nihogen ias N) E351 2 NONE x t t ' ) : 3 ~ 5 ~ 1 ~  C91132005 I 1 1.1 AJK 5ffir:m~i*1 ~ j ~ , " o s  

?;la1 surcenaed So;idr , iSS)  E:602 hONE rriC5-x'Slu '9&&2CM i i 3 0  DTN 
, . ,/ i ' & 5  . " t i C Q ? 4 C l l i d  .:9,14,2cc5 ', 1: SJr( .. Tela1 PhOiphOws tar PI E365 4 UONE 



Advanced Environmental Laboratories, Inc. 
Analytical Repotl 

Report No.: 1058779 Client: Utilities. inc 

Datemime Received: 8/31/05 1430 Project Name: Quarterly 

Quality Assurance Report 

i 

.- 



Cl ient :  Iltilitier. Inc. 
k'ircilily h a w :  Mid-Counly wwr r  
Fucility No.: F1~,00347X11 

Sampling I'wiod: July - Sdpt. 2005 

Surface Waler Monitoring Report ~ Pari D 

Lab Sample U): TO58779-01 
DatwTime Sampled 8/31/05 0910 

Site Name: Effluent Prc-Crcck 
Location 1D. Outfall 001 

DEP Comqap: 980174 



Client: L J I i l i l i q  Inc. 

Facility Nn111c: klid-County W WTF 
l'acility KO.: lL00i47XY 
Sampling I'criud: July - h p l .  2005 

Lab Sample II): T058779-02 
DatelTime Sampled: 8/31/05 0927 

Site Name: Downstream Mid Depth 
Location W: Test Site #2 

DEP Comqap: 980174 



AdValired 1:tivirwinicntal Luboratories, Inc. 
Y O I O  l't'iucch~l'4ni Avenue 

Tanipu, I:l. 3361,J Surface Water Monitoring Report - Part D 

Lab Sample ID: TO58779-03 
DaIeiTime Sampled: 8/3 1/05 I005 

Site Name: Upstream Mid Depth 
Location ID: Test Site # I  

DEYComqnp: 980174 

Date Report Amended: 05/21/2007 



Lab Sample ID: T058779-04 
Datenime Sampled 8/31/05 0925 

Site Name: Downstream Bottom 
Location ID: Test Site it2 

DEP Comqap: 980174 

Date Report Amended: 05/21/2007 

,' .~ c. 



Client: [ J t i i i t i e b ,  inc. 

Facility Nulne:  Mid-C'aunty W'A 

Siiinpliug lkr iod:  July.  Scpl. 2005 
Fnciiily No.: i:t.o0347x9 

Surface Water Monitoring Report - Part D 

Lab Sample ID: T058779-05 
itefl'ime Sampled: 8/31/05 0930 

Site Name: Downstream Surface 
Location ID: Test Site if2 

DEP Comqap: 980174 

Date Report Amended: 05/21/2007 

J 

.+ 

", . 



Surface Water Monitoring Reporl- Part D 

Lab Sumple ID: T05877Y.-06 
Datemime Sampled: 8/31/05 1000 

Site Name: Upstream Bottom 
Locution ID: Test Site # I  

DEP Comqap: 980174 

Date Report Amended: 05L?lR007 

( ' ~ ~ , n l ~ l c ! , l h ;  

.-.<-- 

I. 



Surface Water Monitoring Report - Part D 

Lab Sample ID: T058779-07 
Datemime Sampled: 8/31/05 1010 

Site Name: Upstream Surface 
Loeation I D  Test Site #I  

DEP Comqap: 980174 

Date Report Amended: 05R112007 



FJELD SAMPUNC Page # - 
LOG BOR 

SURFACE WAT!lR, WASTE WATER & DRINKING WATER 

i 

i 





Ice 

X 

X 





J 

Jeb Bush 
Governor 

In the Matter of an 
Application for Permit b}: 

Mid-County Services, Inc. 
Mr. Patrick Flynn 
Regional Director 

Southwest Distrid 
13051 North Telecom Parkway 

Temple Terrace, FL 33637-0926 
Telephone: 813-632-7600 

Colleen M. Carrille 
Secretary 

February 7.2006 

PA File No. FL0034789-008-DWlP 
Mid County WWTF 
Pinellas Countv 

2N Weathersfield Avenue 
Altamonte Springs. FL 32714 

NOTICE OF PERMIT ISSUANCE 

Enclosed is Permit Number FL0034789 to operate an existing 0.90 mgd Annual Average Daily Flou AADF), Type 
1, advanced wastewater treatment plant consisting of two separate treatment trains as follow: the ,w is directed 
through one static screen, followed by a flow equalization basin of 200,000 gallons total volume and through a flow 
splitter box which separates the flow into a 0.30 mgd stream and 0.60 mgd stream. The 0.30 mgd treatment train 
consists of one aeration basin of 349,000 gallons total volume and one clarifier of 92,MH) gallons and 1025 square 
feet of total surface area. The 0.60 mgd treatment train consists of one aeration basin of 600,000 gallons total 
volume and one clarifier of 98.000 gallons and 1086 square feet of total surface area. The flow, from the two trains 
are combined into one effluent holding tank of 16,000 gallons total volume, to three denitrification filters of 
l,l00,ooO gallons total volume and 367 square feet of total surface are3, to one chlorinationJdechlorination chamber 
of 37,000 gallons total volume, one aerobic digester of 41.000 gallons total volume and one sludge holding tank of 
43.500 gallons total volume. This facility is operated to provide advanced wastewater treatment and high level 
disinfection.. issued under Chapter 403. F.S., Chapters 62-4. 62-600, 62-601. 62-602, 62-610, 62-620, 62-640, and 
62-699, F.A.C. 

Monitoring requirements under this permit are effective on the first day of the second month follou,ing permit 
issuance. Until such time, the permittee shall continue to monitor and report in accordance with previously effective 
permit requirements. if any. 

The Department's proposed agency action shall become final unless a timely petition for an administrative hearing is 
filed under Sections 120.S69 and 120.57, Florida Statutes, within fourteen days of receipt of notice. The procedures 
for petitioning for a hearing are set forrh below. 

A person whose substantial interests are affected by the Department's proposed permitting decision may petition for 
an administrative proceeding (hearing) under Sections 120.569 and 120.57, Florida Statutes. The petition must 
contain the information set forth below and must he filed (received by the clerk) in the Office of General Counsel of 
the Department at 3900 Commonwealth Boulevard, Mail Station 35. Tallahassee. Florida 32399~3000. 

Under Rule 62-110.106(4), Florida Administrative Code. a person may request enlargement of the time fnr filing a 
petition for an administrative hearing. The request must be filed (received by the clerk) in  the Officc of General 
Counsel before the end of the time period for filins a petition for an administratrr.e hearing. 

Petitions hy the applicant nr any of the persons listed below milst he filed within fnurtecn days of rcceipt of this 
wr!tten notice. Petition?, filed by any pciwns <,thri than thus? entitlcd to uritten notice under Scutit~n 120.60(3). 



FACIIJIY:  Mid Count! W'WTF 
PERMITTEE: Mid-County Serwccs, Inc.  

P 

Florida Statutes. must be filed within fourteen days of publication of the notice or w t h l n  fixmeen days of receipt (If 

the written notice. whiuhew occurs first. Under Section 1?0.6Oiil. Florida Statutes. however, any person uho has 
asked thc Department for notice of apenc) action ma) file a petitlun uithm fi~urtcen d3)s of recelpt of such nvtice. 
regardless of the date of publication. 

The petitioner shall mail a cop) of the petition to the applrant at the address indicated above at thr iimc of filing. 
The failure of any person t o  file a petition or request for enlargement of time ujithrn fourteen days of receipt of notice 
shall conStitute a waiver of that person's right to requesl an administrative determination (hearingj under Sections 
120.569 and 120.57, Florida Statutes. Any subsequent intervention (in a proceeding initiated by another party) will 
be only at the discretion of the presiding officer upon the filing of a motion i n  compliance waith Rule 28-106.205, 
Florida Administrative Code. 

A petition that disputes the material facts on which the Department's action is based must contain the following 
information: 

(a) The name, address, and telephone number of each petitioner; the name, address, and telephone number of the 
petitioner's representative, if any; the Department permit identification number and the county in which the subject 
matter of activity is located; 
(b) A statement of how and when each petitioner received notice of the Department action; 
(c) A statement of how each petitioner's substantial interests are affected by the Department action; 
(d) A statement of all disputed issues of material fact. If there are none, the petition must so indicate; 
(e) A statement of facts that the petitioner contends warrant reversal or modification of the Department action; 
(1) A concise statement of the ultimate facts alleged, as well as the rules and statutes which entitle the petitioner to 

(g) A statement of the relief sought by the petitioner, stating precisely the action that the petitioner wants the 
Department to  take. 

Because the administrative hearing process is designed to formulate final agency action. the filing of a petition means 
that the Department's final action may be different from the position taken by it in this notice. Persons whose 
substantial interests will be affected by any such final decision of the Department have the right lo petition to become 
a party to the proceeding, in accordance with the requirements set forth above. 

In addition to requesting an administrative hearing, any petitioner may elect lo pursue mediation. The election may 
be accomplished by filing with the Department a mediation agreement with all parIies to  the proceeding (i.e., the 
applicant, the Department, and any person who has filed a timely and sufficient petition for a hearing). The 
agreement must contain all the information required by Rule 28-106404, Florida Administrative Code. The 
agreement must be received by the clerk in the Office of General Counsel of the Department at 3900 Commonwealth 
Boulevard, Mail Station 35. Tallahassee, Florida 32399-3000, within ten days after the deadline for filing a petition, 
as set forth above. Choosing mediation will not adversely affect the right to a hearing if mediation does not result in 
a settlement. 

As provided in Section 120.573, Florida Statutes, the timely agreement of all parries to  mediate will toll the time 
limitations imposed by Sections 120.569 and 120.57. Florida Statutes. for holding an administrative hearing and 
issuing a final order. Unless otherwise agreed by the parties, the mediation must be concluded within sixty days of 
the execution of the agreement. If mediation results in settlement of the administrative dispute, the Department must 
enter a final order incorporating the agreement of the parties. Persons seeking to protect their substantial interests 
that would he affected by such a modified final decision must file their petitions within fourteen days of receipt of 
this notice. or they shall be deemed to have u,aived their right to a proceeding under Sections 120.569 and 120.57. 